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A positive PCR test in a 
baby is the beginning of 

a long road! 



PMTCT guideline change:  
1 June 2015 

• HIV testing protocol for all HIV-exposed infants: 

– Birth PCR to all exposed infants 

– 10w PCR to all infants who tested negative at birth 

– 18w PCR to all infants on extended 12w NVP  

– PCR 6w post cessation of BF  

– Rapid HIV test at 18m 

– Symptomatic HIV testing 



CHANGING EPIDEMIC 

RELIABILITY OF TESTS 

SYSTEM WEAKNESSES 

HIGH RISK INFANTS 

EARLY ART 



Birth PCR testing: 
Practical implementation 

• Identification of HIV-exposed newborns 
– Safety nets to ensure that no babies are missed (24h/7d/365d) 

• Consent 

• Doing the test 
– New cadre of staff doing the testing 

• Needs  
– Consumables, job aides 

– Facility registration numbers 

• Integration into already existing onsite MCWH services 

• Recordkeeping 

– NB: Tracing information 

 

 



Results checking & recording 
• Responsibility of result checking 

– Delivery facility: Checking of results & tracing information 

– PHC facility: Infant follow-up 

– DCST: Receive and send out weekly name-based results 

• Practical helps to obtain results: 
– Computer look-up 
– Patient phone Nrs on lab request forms 
– SMS printers 
– Hotline 

• Recording of result 
– RTHB 
– Patient records 
– Registers 
– DHIS indicators 

 







Results 
hotline 



Closing the loop: 
Weekly PCR results 

Sub District Facility Ward
Folder 

No

Patient 

Surname

Patient 

Name

Patient  

DOB

Patient 

Address

Patient Tel 

No
Patient Age

Taken 

Date

Reviewed 

Date

Episode 

No

Unique 

Patient ID

HIV PCR 

Result

City of Tshwane Boekenhout Clinic Not Applicable 30-MAR-2016 UNKNOWN 2 days 01-APR-2016 04-APR-2016 RG00437700 119400326 Positive

City of Tshwane Mandise Shiceka Clinic Ward Not Stated 22-OCT-2015     UNKNOWN 5 months 10 days 01-APR-2016 08-APR-2016 RC00773679 119915168 Positive

City of Tshwane Gazankulu Clinic Arv Clinic 31-AUG-2015     UNKNOWN 7 months 4 days 04-APR-2016 10-APR-2016 MG01934519 117366175 Positive

City of Tshwane Gazankulu Clinic Arv Clinic 01-MAY-2015     UNKNOWN 11 months 4 days 05-APR-2016 10-APR-2016 MG01934523 108890832 Positive

City of Tshwane Kt Matubatse Clinic Arv Clinic 06-DEC-2014     UNKNOWN 1 year 3 months 30 days 05-APR-2016 08-APR-2016 MA01752002 119580379 Positive

City of Tshwane Jubilee Hospital Labour Ward 06-APR-2016     UNKNOWN 1 day 06-APR-2016 10-APR-2016 RC00774659 120023297 Positive

City of Tshwane Soshanguve Clinic 3 Arv Clinic 30-MAR-2016     UNKNOWN 1 day 30-MAR-2016 04-APR-2016 MA01743521 119512184 Positive

City of Tshwane Soshanguve Clinic Jj Arv Clinic 22-DEC-2015     UNKNOWN 3 months 8 days 30-MAR-2016 07-APR-2016 MA01748359 119790661 Positive

City of Tshwane Jubilee Hospital Labour Ward 31-MAR-2016     UNKNOWN 1 day 31-MAR-2016 04-APR-2016 RC00772040 119683793 Positive

City of Tshwane Kt Matubatse Clinic Arv Clinic 06-DEC-2014     UNKNOWN 1 year 3 months 25 days 31-MAR-2016 07-APR-2016 MA01748367 119580379 Positive

City of Tshwane Laudium Clinic Arv Clinic 19-JAN-2016     UNKNOWN 2 months 12 days 31-MAR-2016 07-APR-2016 MG01932308 116174608 Positive

City of Tshwane Kalafong Hospital Medical Opd 17-FEB-1977     UNKNOWN 39 years 1 month 12 days 29-MAR-2016 05-APR-2016 RH00765056 88549648 Indeterminate

City of Tshwane Soshanguve Clinic T Arv Clinic 09-MAR-2015     UNKNOWN 1 year 22 days 31-MAR-2016 07-APR-2016 MA01748353 107450688 Indeterminate



Minimizing missed opportunities 
in access to care 

– Tracing:  How to find the infected babies? 
• Linking of WBOTs 

• Babies from difficult psycho-social backgrounds? 

–Retention in care: 
• Counselling 

• Information: If mothers understand the process they 
are more compliant with follow-up 

• Issues:  Language, finances, travelling, support 
structure, fear… 

 



 



Unique RTHB 
identifier 



Keeping track of what is happening:  
DHIS 

Tshwane District

Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb

69 Targeted birth PCR test 269 671 744 604 695 949 792 745

70 Targeted birth PCR test positive 0 1 7 9 5 11 6 9

71 Infant 1st PCR test around 6 weeks 789 771 790 562 301 288 285 219 236 200 259

72 Infant 1st PCR test positive around 6 weeks 19 8 14 6 6 3 3 4 9 11 12

2015 2016

Sub-district Facility Apr May Jun Jul Aug Sep Oct Nov Dec Jan Feb

31 Delivery in facility total 425 426 397 363 376 393 289 331 343 336 325

34 Live birth to HIV positive woman 134 60 125 106 52 98 193 113 60 73 129

56 Targeted birth PCR test 70 89 63 68 51 60 96

57 Targeted birth PCR test positive 0 0 1 0 2 1 1

31 Delivery in facility total 57 66 64 59 46 57 40 55 58 50 57

34 Live birth to HIV positive woman 10 13 11 16 7 10 8 15 13 13 15

56 Targeted birth PCR test 7 8 15 15 13 15

57 Targeted birth PCR test positive 0 0 0 0 0 0 0

31 Delivery in facility total 54 49 55 49 43 45 48 48 53 60 54

34 Live birth to HIV positive woman 14 14 11 12 11 14 13 14 14 17 25

56 Targeted birth PCR test 20 15 15 14 16 25

57 Targeted birth PCR test positive 0 0 1 0 0 0 2

gp Jubilee 

Hospital

gp Tshwane 

2 Health 

sub-District

gp Temba CHC

gp Refentse Clinic 

(Odi)



Tshwane March 2016: 
• Total:   2343 (70+) 

 

• <7d:     1006 (16+) 
• 7d-2m:  132   (7+) 
• 2-6m:     653 (24+) 
• 6-18m:   386 (18+) 
• >18m:     166  (5+) 
 



Fast-tracking PCR+ babies 
into care 

• Neonatal ART initiated: Doctor-initiated 

– Initially at large ART sites 

– Capacity building at all hospitals / ART sites 

• Premature infants 

• Clear referral pathways a pre-requisite 

• Guidelines on down-referrals need to be in place 

 



Avoiding HIV misdiagnosis 
Urgency in ART initiation in infancy life-saving;  

    BUT  

Meticulous checking of HIV+ status is vital before 
starting life-long ART 

 

PPV: 98.6%  

PPV: 62.5%  

⇩ in test specificity 
further ⇩PPV 

⇩ MTCT 

↓ 

 ⇩PPV of 

single 
HIV 
DNA 
PCR 



When Birth PCR is POSITIVE: 

• Confirmatory HIV DNA PCR 

• Refer infant to nearest centre for neonatal ART 
– If no referral site, contact specialist telephonically 

for advice 

• Investigate gaps in PMTCT cascade 

• Avoid creating sense of maternal guilt 
– Some do everything correctly but still their infant 

is positive 

– Some encounter significant barriers (access to 
care/adherence)  

– Full support with rapid ART initiation 



Counselling: Positive HIV PCR 

• Clearly communicate result to mother/caregiver 

• Provide emotional support 

• Emphasise importance of early ART 

• Encourage continuation of breastfeeding (≥ 2 years) 

• Develop a treatment and adherence plan 

• Link to health worker who will initiate ART 

• Provide a follow-up appointment date 

• Counselling should be provided repeatedly 



Neonatal ART: 
Step-wise Approach 

→ Actively trace infant with positive PCR & link to care 

→ Baseline clinical assessment, baseline bloods & genotype if mother 2nd/3rd line 

→ Initiate ART on the same day 

 
→ Week 1 review: Bloods, treatment, counselling, weigh & adjust doses 
  
→ Week 2 review: treatment, counselling, weigh & adjust doses 
 
 
→ Week 4 review: treatment, counselling, bloods, start CPT, weigh & adjust doses 
 

→ Monthly review: treatment, support, weigh & adjust doses 

→  Month 6: check Viral Load 



Neonatal Management: 
Steps 1 - 3 



Neonatal Management: 
Steps 4 - 8 



Why is the Regimen 
Different for Neonates? 

• Neonates, who are <28 days old and weigh >2.5kg, to 
be initiated on AZT, 3TC, NVP 

 

• LPV/r (Kaletra®) not safe <14d of age/ <42w gestation 

• ABC can only be given once >3kg 

 

• For premature babies (<35w gestation) or babies 
weighing <2.5kg the options are even more limited 
– Premature/LBW babies with a positive birth HIV PCR 

require urgent ART initiation & management by a specialist 



Neonatal ART Dosage Chart 
Only if <28 days AND >2.5kg 

Lamivudine (3TC) Zidovudine (AZT) Nevirapine (NVP) 

Target dose 
2mg/kg/dose  

TWICE daily (BD) 

4mg/kg/dose  

TWICE daily (BD) 

6mg/kg/dose  

TWICE daily (BD) 

Available 

formulation 
10mg/ml 10mg/ml 10mg/ml 

Weight (kg) Dose in ml Dose in mg Dose in ml Dose in mg Dose in ml Dose in mg 

≥2.5-<3.0 0.6 ml BD 6 mg BD 1.2 ml BD 12 mg BD 1.8 ml BD 18 mg BD 

≥3.0-<3.5 0.7 ml BD 7 mg BD 1.4 ml BD 14 mg BD 2.1 ml BD 21 mg BD 

≥3.5-<4.0 0.8 ml BD 8 mg BD 1.6 ml BD 16 mg BD 2.4 ml BD 24 mg BD 

≥4.0-<4.5 0.9 ml BD 9 mg BD 1.8 ml BD 18 mg BD 2.7 ml BD 27 mg BD 

≥4.5-<5.5 1.0 ml BD 10 mg BD 2.0 ml BD 20 mg BD 3.0 ml BD 30 mg BD 

≥5.5-<6.5 1.2ml BD 12 mg BD 2.4 ml BD 24 mg BD 3.6 ml BD  36 mg BD 



ART Dosage Chart  
if > 4 weeks and > 3 kg 



Supporting Correct Dosage 
at Home 

• Emphasise TWICE DAILY treatment (unlike maternal FDC) 

• Supply 3 separate syringes & mark correct dosage 

• Colour code bottles and syringes  

• Demonstrate to caregiver how to correctly administer ART 

• Observe caregiver give ART 

• Explain to caregiver that doses will be reviewed at every 
visit and will change as baby gains weight  

 



Conclusions 

• Birth PCR testing gives us the opportunity to 
start ART early 

• Tracing of infants is absolutely crucial 

• Small numbers of infants due to PMTCT 
success, but 

 their management is more complex 



Thank you! 


